DIATONE,

SINCE 2012

KN104 V2l REAERRSE

KN104 V2 Frame Assemble Diagram

MBS

Product Specifications

HZRsE: XB
LIREE: 2mm
REAE: 22mm
HEFFERM: 65

Frame Shape: Type X

Top Plate Thickness: 2mm

Motor circlip: g2mm
Recommended Lipo: 6S

SAHEE: 492mm
JEAREE:1.5mm

®&ES: 20mm

B LEFLIE:19x19mm(M3)

Motor to Motor: 492mm

Bottom Plate Thickness: 1.5mm
Max Stack Height: 20mm

Motor Mounting: 19x19mm(M3)

HRESE: g

HMEEE: Tmm
FTHRHJFAEH: 10inch
B 31~32RF B

Frame Net Weight: g

Arm Thickness: Tmm

Supported Prop Size: 10 inch
Recommended Motor: 31-32 Series

HEER: 25mm
B&LiEiE: 19mm/20mm
Ki27L8E: 30.5%30.5mm (M3)

Arm diameter: 25mm
Camera Spacing: 19mm/20mm
FC Stack Mount: 30.5x30.5mm(M3)

0

EotFim

Parts List

KNEB#l/EBEEER 6
KN motor/electric
adjustment fixing bracket

B EEEE x6

Motor arm fixing seat

KN 104 &R x1
KN 104 base plate

KN 104 iR x1 TR x1

KN 104 Top plate KN PDB V2

KN 150mm #&& x6
KN 150mm carbon pipe

BENE (£+8) x4 BHLEEEER x6 XT60 x2 MR30-M/FB x1 USB fEK% x1 KN ZHEMBEZERVT  *x1
ESC side cover (L+R) Motor base fixing plate XT60 MR30-M/FB USB extension cable KN receiver fixing plate V1

@ @ @ C!)

REWERV2 x1

Antenna fiberglass board V2

KN e85t x2

Leather battery strap

KN Frig# x 2

non-slip mat

KN #5153k B x1

KN camera base

RERRRE x1 KN H1 &k x1

Antenna mounting base KN H1 camera

KN YRR % x1 g x1 S60 Bif x6 2ER x6

KN Y-shaped antenna S$60 ESC Propeller

o @ ® DY @ @

KN E2#1 x6 x1

KN motor KN image transmission

M5 PR IRES x4

M5 anti loosening nut

M3 ERE x16

M3 press riveting

M3 BEeRiED x4 M2 26 x2

M3 transparent PC nut M2 nut

M2 x 5 BRZ x16

M2 x 5 Cross screw

M2 x 6 BIIR% x16

M2 x 6 Cross screw

® @ @ o @ ®

. 9 o &

M2 x 8 +Fi% x2

M2 x 8 Cross screw

M2 x 8 ARFERL  x2

M2 x 8 Allen screw

M3 x 5 kAR x2

M3 x 5 Allen screw(antenna)

M3 x 8 kiR x4
M3 x 8 Truss head

M2 x 4 ARFBL x2

M2 x 4 Allen screw

o4 ® ® @

o f e

M3 x 24 fRskiggs x 4
M3 x 24 Truss head

M3 x 6 Rk x36
M3 x 6 Truss head

M3 x 10 fRskig# x4
M3 x 10 Truss head

M3 x 11 fRskiRéz x 4
M3 x 11 Truss head

M3 x 40 BRiERZ  x16
M3 x 40 Truss head(metal)

B EEEE R

Motor base assembly

G2

A5

Need to add glue



AL /EBiRER

Motor/ESC assembly

HiRRIFE LR

ESC quick release plug welding

BELAER

Camera assembly

EER K Type-C
Connect to Flight Control Type-C

B EhiERER

Battery with anti slip pad assembly

ETFiRER

Panel assembly

(¢
®

®
©®

BX |
HNEHE

Motor arm assembly TS B RGBT
Do not lock the motor arm
before installation

ay
——
\ GEE: ORET

“Note: bump is below "

RRBYEEBE
AW Lock the motor arm
E ﬁ.., ‘.‘, ) i after installation

SEEEEEH
BROSET

Note: The notch in the assembly
direction is downward

LG8 i

Finished product installation

g G4

Screw tightening %IJ_I\L,%
Screw tightening

DIATON@
SINCE 2012

We provide outstanding service since 2012

Manufacturer : Diatone

Email : service.support@diatone.hk

Tel : (+86)0769—82100057 Web : www.diatone.us

Address : Baijiayi Technology Park A-3, Yantian , Fenggang , Dongguan , Guangdong , China

FIFMAE R, el@id 15 RI DIATONEE MRS
For more information, please refer to the Diatone official website



